
 

 

Project JYP-1104 

 

 

SALT INTRUSION IN GATUN LAKE 

 

A Major Qualifying Project 

submitted to the Faculty 

of 

WORCESTER POLYTECHNIC INSTITUTE 

in partial fulfillment of the requirements for the 

Degree of Bachelor of Science 

 

 

By 

Assel Akhmetova 

Cristina Crespo 

Edwin Muñiz 

 

 

March 11, 2012 

 

 

 

 

 

 

 

Jeanine D. Plummer, Major Advisor 

Associate Professor, Civil and Environmental Engineering 

 

 

1. Gatun Lake 

2. Salt Intrusion 

3. Panama Canal 



ii 

Abstract  

The expansion of the Panama Canal is adding another lock lane to the canal, allowing 

passage of larger ships. Increases in the number of transits and the size of the locks may displace 
[...]
Figure 20), special attention is given to them because these five points are freshwater intake 

stations for drinking water. Therefore, monitoring salinity levels at these locations is of high 

importance. Graphs were prepared for the bottom as well as the surface water elevations to 

illustrate salt concentrations at both extremes. Typically, the highest salt concentration at a 

specific point lies at the bottom of the lake while the lowest salt concentration occurs at the 

lake’s surface.   



38 

 

 

Figure 20: Freshwater Intake Stations in Gatun Lake 

 

In addition, to gain a better understanding of the salt intrusion phenomena near the Gatun 

shipping locks, the team averaged the salinity levels for 23 hydrometeorological stations located 

throughout Gatun Lake. The team made a graph of the salinity level average from these 23 points 

as a representation of the overall salinity in Gatun Lake. The following sections display salinity 

graphs for various locations throughout Gatun Lake as well as a salinity graph for Gatun Lake as 

a whole (as the average of the salinity levels at the 23 sites). The salinity results displayed in 

these graphs are indicative of the future salinity levels at the five freshwater intake stations and 

in Gatun Lake in whole as a result of operating the current lock system with the future Post-

Panamax lock system.  Each graph was produced from simulation salinity results for Scenario 1.  

6.3.1 Sabanitas 

Figures 21 and 22 illustrate that the volume-averaged salinities at the bottom and surface 

of Sabanitas over the two time periods (2003-2005 and 2008-2009) are very similar and their 

differences in salt levels are insignificant. The volume-averaged salinities vary between about 



39 

0

0.05

0.1

0.15

0.2

0.25

0.3

Q1 Q2 Q3 Q4 Q1 Q2 Q3 Q4 Q1 Q2 Q3 Q4

2003
2008

2004
2009

2005

S
al

in
it

y
 (

p
p

t)
 

Quarter Annual Periods 

2003-2005

2008-2009

0

0.05

0.1

0.15

0.2

0.25

0.3

Q1 Q2 Q3 Q4 Q1 Q2 Q3 Q4 Q1 Q2 Q3 Q4

2003
2008

2004
2009

2005

S
al

in
it

y
 (

p
p

t)
 

Quarter Annual Periods 

2003-2005

2008-2009

0.1 ppt and 0.17 ppt. This range of salinity in the years 2008 and 2009 is very low and is 

consistent with the years 2003-2005.  

 

Figure 21: Sabanitas Salt Concentration at Depth 1 m above Bottom 

 

Figure 22: Sabanitas Salt Concentration at Depth 1 m below Surface 

 



40 

0

0.05

0.1

0.15

0.2

0.25

0.3

Q1 Q2 Q3 Q4 Q1 Q2 Q3 Q4 Q1 Q2 Q3 Q4

2003
2008

2004
2009

2005

S
al

in
it

y
 (

p
p

t)
 

Quarter Annual Periods 
 

2003-2005

2008-2009

0

0.05

0.1

0.15

0.2

0.25

0.3

Q1 Q2 Q3 Q4 Q1 Q2 Q3 Q4 Q1 Q2 Q3 Q4

2003
2008

2004
2009

2005

S
al

in
it

y
 (

p
p

t)
 

Quarter Annual Periods 

2003-2005

2008-2009

6.3.2 Mt Hope 

Figures 23 and 24 illustrate that the volume-averaged salinities at the bottom and surface 

of Mt Hope over the two time periods (2003-2005 and 2008-2009) are very similar and their 

differences in salt levels are insignificant. The volume-averaged salinities vary between about 

0.1 ppt and 0.16 ppt. This range of salinity in the years 2008 and 2009 is very low and is 

consistent with the years 2003-2005.  

 

 

Figure 23: Mt Hope Salt Concentration at Depth 1 m above Bottom 

 

Figure 24: Mt Hope Salt Concentration at Depth 1 m below Surface 



41 

6.3.3 Escobal 

Figures 25 and 26 illustrate that the volume-averaged salinities at the bottom and surface 

of Escobal over the two time periods (2003-2005 and 2008-2009) are very similar and their 

differences in salt levels are insignificant. The volume-averaged salinities vary between about 

0.13 ppt and 0.2 ppt. This range of salinity in the years 2008 and 2009 is very low and is 

consistent with the years 2003-2005. 

 

 

Figure 25: Escobal Salt Concentration at Depth 1m above Bottom 

 

 

Figure 26: Escobal Salt Concentrations at Depth 1m below Surface 

0

0.05

0.1

0.15

0.2

0.25

0.3

Q1 Q2 Q3 Q4 Q1 Q2 Q3 Q4 Q1 Q2 Q3 Q4

2003
2008

2004
2009

2005

S
al

in
it

y
 (

p
p

t)
 

Quarter Annual Periods 

2003-2005

2008-2009

0

0.05

0.1

0.15

0.2

0.25

0.3

Q1 Q2 Q3 Q4 Q1 Q2 Q3 Q4 Q1 Q2 Q3 Q4

2003
2008

2004
2009

2005

S
al

in
it

y
 (

p
p

t)
 

Quarter Annual Periods 

2003-2005

2008-2009



42 

6.3.4 Gamboa 

Figures 27 and 28 illustrate that the volume-averaged salinities at the bottom and surface 

of Gamboa over the two time periods (2003-2005 and 2008-2009) are very similar and their 

differences in salt levels are insignificant. Gamboa in particular has relatively low concentrations 

of salt of about 0.05 ppt. The maximum salt concentrations occur during the dry seasons in 

which there are long periods of dry heat and no precipitation. As a result more evaporation 

occurs in the lake leaving behind more salt as the salt does not evaporate with the water. Another 

reason this occurs is due to the lesser inflow of freshwater from the Madden Lake during these 

periods. The volume-averaged salinities vary between about 0.13 ppt and 0.2 ppt. This range of 

salinity in the years 2008 and 2009 is very low and is consistent with the years 2003-2005. 

 

 

Figure 27: Gamboa Salt Concentration at Depth 1m above Bottom 

 

0

0.05

0.1

0.15

0.2

0.25

0.3

Q1 Q2 Q3 Q4 Q1 Q2 Q3 Q4 Q1 Q2 Q3 Q4

2003
2008

2004
2009

2005

S
al

in
it

y
 (

p
p

t)
 

Quarter Annual Periods 

2003-2005

2008-2009



43 

 

Figure 28: Gamboa Salt Concentration at Depth 1m below Surface 

 

6.3.5 Paraiso 

Figures 29 and 30 illustrate that the volume-averaged salinities at the bottom and surface 

of Paraiso over the two time periods (2003-2005 and 2008-2009).  The volume-averaged 

salinities vary between about 0.15 ppt and 0.275 ppt and vary more significantly than at other 

freshwater intake stations. The salinity values presented here are also the highest of any station.  

This occurs mainly because the Paraiso water intake station is directly influenced by the Pacific 

Locks as it is located in close proximity to the Pedro Miguel Locks where the highest 

concentration of salt occurs. Although the results at this freshwater intake station vary more than 

others and are more elevated, the salinity levels present no concern as they are well below 0.5 

ppt.   

 

0

0.05

0.1

0.15

0.2

0.25

0.3

Q1 Q2 Q3 Q4 Q1 Q2 Q3 Q4 Q1 Q2 Q3 Q4

2003
2008

2004
2009

2005

S
al

in
it

y
 (

p
p

t)
 

Quarter Annual Periods 

2003-2005

2008-2009



44 

 

 

Figure 29: Paraiso Salt Concentration at Depth 1m above Bottom 

 

 

 

Figure 30: Paraiso Salt Concentration at Depth 1 m below Surface 

6.3.6 Gatun Lake 

As seen in Figure 31 the salt concentrations throughout the two time periods (2003-2005 

and 2008-2009) are very consistent. The salinity ranges between 0.13 ppt and 0.2 ppt. The 

0

0.05

0.1

0.15

0.2

0.25

0.3

Q1 Q2 Q3 Q4 Q1 Q2 Q3 Q4 Q1 Q2 Q3 Q4

2003
2008

2004
2009

2005

S
al

in
it

y
 (

p
p

t)
 

Quarter Annual Periods 

2003-2005

2008-2009

0

0.05

0.1

0.15

0.2

0.25

0.3

Q1 Q2 Q3 Q4 Q1 Q2 Q3 Q4 Q1 Q2 Q3 Q4

2003
2008

2004
2009

2005

S
al

in
it

y
 (

p
p

t)
 

Quarter Annual Periods 

2003-2005

2008-2009



45 

salinity values over the two studied time periods are within the acceptable freshwater range of 

0.0 ppt – 0.5 ppt. These values coincide with what was anticipated looking at the historic data. 

 

 

Figure 31: Volume-Averaged Salt Concentration in Gatun Lake 

 

For all points and for Gatun Lake in whole, the project team observed that the salt levels 

are within the freshwater range (0 ppt - 0.5 ppt). Since Scenario 1 considers the operation of both 

the current and future lock system, the salinity results presented in this section demonstrate that 

salinity levels will remain consistent over time due to the operation of the current lock system (as 

demonstrated by Scenario 0 results) and will also remain consistent over time as a result of 

operating the future Post-Panamax lock system.  

0

0.05

0.1

0.15

0.2

0.25

0.3

Q1 Q2 Q3 Q4 Q1 Q2 Q3 Q4 Q1 Q2 Q3 Q4

2003
2008

2004
2009

2005

S
al

in
it

y
 (

p
p

t)
 

Quarter Annual Periods 

2003-2005

2008-2009



46 

7.0 Water Treatment Plant 

Delft3D modeling results showed that salt levels within Gatun Lake have remained 

consistent and are predicted to stay within the freshwater range, with salt levels less than 0.5 ppt. 

However, it is still possible that modeling efforts have not fully captured future water quality 

scenarios, or that changes in shipping schedules or operation of the locks could result in 

increased salt levels in Gatun Lake after the expansion project is completed. In order to prepare 

for these possible situations, the project team designed a water treatment facility that produces 

potable water for the city of Colon and the Panama City metro area considering brackish water 

conditions in Gatun Lake. 

7.1 Plant Specifications 

Gatun Lake supplies the populations of the Panama City metro area and the city of Colon 

with an estimated 115 MGD of water through three water treatment facilities. The Miraflores 

filtration plant is located on the Pacific side (45 MGD), and on the Atlantic side there is the 

Mount Hope filtration plant (42 MGD) and the Sabanitas filtration plant (28 MGD). The 2010 

populations for the Panama City metro area and Colon are estimated at 1.207 million and 

242,000, respectively (Hubbard, 2012). According to the CIA World Fact Book (2012), Panama 

experiences a population growth rate of 1.435% annually. Given the populations and annual 

growth rate, the 2032 populations of the Panama City metro area and Colon are an estimated 

1.588 million and 318,000, respectively. Using a relative ratio of the 2010 populations and water 

demands to the projected 2032 populations, the water demand through 2032 is estimated to be 

150 MGD. 

Panamanian law requires that drinking water discharges comply with COPANIT 23-395-

99 which states that treatment of surface waters requires some form of flocculation, coagulation, 

sedimentation, or filtration in addition to disinfection. Specific information on processes at the 

current water filtration plants was not available. A summary of important raw water quality 

conditions are listed in Table 2.  

 

 

 



47 

Table 2: Raw Water Quality in Gatun Lake (ACP, 2010) 

Parameter Average Value  

Turbidity (NTU) 35.2 

Dissolved Oxygen (mg/L) 6.06 

pH 7.32 

Conductivity (µS/cm) 148 

Salinity (ppt) 0.5 

Chlorine (mg/L) 8.3 

Total Dissolved Solids (mg/L) 96 

Total Suspended Solid (mg/L) 31 

Alkalinity (mg/L CaCO3) 52 

N-NO2 (mg/L) 0.001 

N-NO3 (mg/L) 0.198 

P-PO4 (mg/L) 0.010 

SO4 (mg/L) 3.2 

Hardness (mg/L CaCO3) 51.7 

E. coli (MPN/100 mL) 64 

Total Coliforms (MPN/100 mL) 2857 

 

The project team assumed the same raw water quality as currently in the lake for the 

design of the plant, with the exception of increased salt. Brackish water is defined as water 

containing salt levels within the range of 0.5 ppt to 30 ppt. Any value above 30 ppt is considered 

salt water and any value below 0.5 ppt is considered freshwater. Due to the unlikelihood that the 

salt levels within Gatun Lake would reach 30 ppt, the team considered a lower value between 0.5 

ppt and 15 ppt.  

7.2 Design Alternatives 

Treatment of brackish waters to drinking water standards (including a salt level less than 

0.5 ppt) can be accomplished using membranes. The different types of membranes available are 

shown in Table 3. Microfiltration and ultrafiltration do not reject salt and are therefore not 

applicable for brackish waters. For this reason, microfiltration and ultrafiltration are not 



48 

discussed further. While nanofiltration aids in the removal of salt by softening the water, the 

technology is not sufficient on its own to remove salt from water. Two technologies for salt 

removal that were examined are electrodialysis reversal and reverse osmosis. 

 

Table 3: Membrane Types 

Membrane Driving force Membrane 

Structure 

Applications 

Microfiltration Pressure Macropores Pretreatment for NF and RO; 

particle, cyst, and bacterial 

removal 

Ultrafiltration Pressure Mesopores Pretreatment for NF and RO; 

macromolecule, cyst, bacteria, 

and virus removal 

Nanofiltration Pressure Micropores Softening; NOM removal 

Reverse osmosis Pressure Dense, or thin film 

composite 

Demineralization; TDS 

reduction, brackish and 

seawater desalinization 

Electrodialysis 

Reversal 

Electrical 

potential and 

pressure 

Ion exchange Brackish water desalinization 

 

 

7.2.1 Electrodialysis and Electrodialysis Reversal  

Electrodialysis (ED) is a membrane treatment processes that was developed in the 1950s. 

This process uses an electrical potential to remove salts and other ions through ion selective 

membranes to a concentrate collecting stream. The principal application of ED for water 

treatment is the desalination of brackish water.  

Electrodialysis uses a configuration called an electrodialysis cell that consists of two 

compartments (dilute and brine) that are formed by an anion exchange membrane and a cation 

exchange membrane placed between two electrodes. Usually, multiple ED cells are arranged into 

a stack to provide a higher salt removal percentage. Anion and cation exchange membranes get 

arranged alternatively to form the multiple electrodialysis cell. ED cells separate the solution 

with anion exchange membranes, permeable only for anions and cation exchange membranes, 

permeable only for cations.  



49 

As shown in Figure 32, the stack of multiple ED cells has three different types of streams 

going through it. These streams are the dilute (D) feed stream, brine (C) stream, and electrode 

(E) stream. There are also an anode and cathode on two sides of the of ED stack. The anode and 

cathode are electrodes that have an electric current from a polarized electrical device flowing 

through them. Anions, negatively charged ions, migrate towards the positively charged anode 

because of an electrical potential difference. Anions pass through the positively charged ion 

exchange membrane, but they get stopped in the (C) stream when reaching the negatively 

charged ion exchange membrane, which results in (C) stream becoming highly concentrated with 

anions. The opposite happens to cations, which are positively charged ions. When they move 

towards the negatively charged cathode, they pass through the negatively charged ion exchange 

membrane and get stopped by the positively charged ion exchange membrane and also stay in 

the (C) stream. Electric current flows between the cathode and anode because of the anion and 

cation migration. As a result of the electrodialysis process, the (C) stream ends up highly 

concentrated with ions, while the ion concentration in the (D) stream dramatically decreases. The 

(E) stream flows past each electrode in the stack and it can have the same or different species as 

the feed stream passing through it.   

 

Figure 32: Electrodialysis Process (EET Corporation, 2009) 

 

http://upload.wikimedia.org/wikipedia/commons/7/75/Electrodialysis.jpg


50 

Electrodialysis reversal (EDR) uses the same concept as electrodialysis, except the 

polarity charges on the membrane get periodically changed, which causes the flow to reverse. It 

is done to reduce fouling and to extend the membrane life.  

Typical removal of salt from brackish water ranges from 25 to 40 percent of dissolved 

solids per stage of treatment. Therefore, efficient removal of salt by ED requires multiple stage 

treatment systems. With every additional stage the salt percent removal increases by 25 – 30 

percent. Figure 33 shows a schematic of a three-stage EDR process with four treatment trains, 

which has 90% overall recovery and 87.5% solute removal (Trussell Technologies, 2008). 

 

 

Figure 33: EDR configuration (Trussell Technologies, 2008) 

 

The energy requirement for ED systems is 2.6 – 4.2 kWh/1,000 gallons of product water 

for removal of 300 mg/L of dissolved solids. In addition to salt, ED can also remove various 

contaminants such as potassium, zinc, acetate, TDS and others.   

Electrodialysis membranes are very resilient, and can be used under a wide range of pH 

conditions (pH 2 – 11). These membranes can endure high temperatures during cleaning, and can 

be scrubbed if necessary. If maintained properly, membranes can be used up to 15 years. Various 

solids left in the system can be flushed out by turning the power off and letting water circulate 

through the stack. Each stack has to be disassembled, mechanically cleaned, and put back 

together on a regular basis (TSC Water Treatment Engineering Team, 2010).  



51 

7.2.2 Reverse Osmosis 

Reverse osmosis (RO) is a widely used process for the desalination of brackish and 

seawater. In RO, water is forced from a stronger saline solution to a weaker one through a semi-

permeable membrane. The semi-permeable membrane blocks the passage of salt particles 

through the system and only allows water molecules to pass because the salt particles are larger 

than the water molecules (Figure 34). The result of the process is desalinized, purified water on 

one side and a solution of concentrated salt, known as brine, on the other side. The brine is 

removed from the system and disposed of. 

 

Figure 34: Reverse Osmosis Process (E.S.P. Water Products, 2009) 

 

A pretreatment system is typically required prior to RO in order to reduce scaling, 

plugging, and membrane fouling. Options for pretreatment include microfiltration, ultrafiltration, 

cartridge filtration, coagulation/flocculation, and sedimentation. Properly designed RO systems 

reject 90 to 99% of the salt. In addition to salt, RO systems remove lead, manganese, iron, 

calcium, and fluoride. However, RO will not remove contaminants such as chlorine and volatile 

organic chemicals (VOCs). VOCs are synthetic chemicals such as insecticides and herbicides. 

Due to their small size, chlorine and VOCs pass through the semi-permeable membrane and 

remain in the drinking water.  



52 

Due to membrane fouling, the membrane within the system should be replaced every 5 to 

7 years depending on the quality of water flowing through the system. To enhance the 

performance and life of RO systems, it is necessary to complete regular flushing of the system 

using treated water as well as intervals of chemical cleaning of the semi-permeable membrane 

when necessary. 

7.2.3 Membrane Process Selection 

Electrodialysis reversal and reverse osmosis were compared for treating brackish water 

based on operation conditions recovery and cost as shown in Table 4. RO systems require 

extensive pretreatment with large amounts of chemicals involved. RO also requires a higher 

operating pressure than EDR. RO systems have a process recovery of 65 – 75% in comparison 

with EDR systems that have a process recovery of 80 – 90%. This means that an EDR system 

has a lower feed water usage and wastewater discharge cost. As mentioned previously, EDR 

systems are resistant to bacteria and are not affected by high temperatures, which means that they 

do not require special storage space. EDR systems have an average membrane life of 7-10 years 

and can be cleaned with acid (Valero et al., 2011). RO systems require specific storage 

conditions with controlled temperatures. When being cleaned, RO systems require the addition 

of acid and a sequestering agent; the resulting waste then has to be additionally treated when 

being discharged to the environment. RO systems have a membrane life of 5-7 years, which is 

lower than EDR systems. For these reasons, the project team recommends a treatment plant with 

electrodialysis reversal for treating brackish water from Gatun Lake. 

 

 

 

 

 

 

 

 

 

 



53 

Table 4: Comparison of Electrodialysis Reversal and Reverse Osmosis 